STATE OF MISSOURI

DEPARTMENT OF NATURAL RESOURCES

MISSOURI CLEAN WATER COMMISSION

MISSOURI STATE OPERATING PERMIT

In compliance with the Missouri Clean Water Law, (Chapter 644 R.S. Mo. as amended, hereinafter, the Law), and the Federal Water
Pollution Control Act (Public Law 92-500, 92" Congress) as amended,

Permit No. MO-0135127

Owner: Branson Airport, LLC

Address: 4000 Branson Airport Blvd., Hollister, MO 65672
Continuing Authority: same as above

Address: same as above

Facility Name: Branson Airport, LLC

Facility Address: 4000 Branson Airport Blvd., Hollister, MO 65672
Legal Description: see page two

UTM Coordinates: see page two

Receiving Stream: see page two

First Classified Stream and ID: see page two
[...]
2Priority pollutants (40 CFR 122.21, Appendix D, Tables Il and I11) are required only for permit holders that must have a pre-treatment program. Monitoring
requirements may be modified and incorporated into the operating permit by the Department on a case-by-case basis.

Note 1: Total solids: A grabsample ofsludgeshall be tested one per day during land application periods for percent total solids. This data
shall be used to calculatethe dry tons of sludge applied per acre.
Note 2: Table 5 is notapplicable for incineration and permit holders that landfill their sludge.

Permitteesthat operate wastewater treatment lagoons, peak flowequalization basins, combined sewer overflowbasins or
biosolids or sludge lagoons that are cleaned out once a year or less, may choose to sample only when the biosolids or sludge is
removedor the lagoon is closed. Test one composite sample for each 319 dry tons of biosolids or sludge removed from the
lagoon during the reportingyear or during lagoon closure. Composite sample must represent various areas at one-foot depth.
Additional testingmay be required in the special conditionsor other sections of the permit.

Biosolids and sludge monitoringshall be conducted in accordance with federal regulation 40 CFR § 503.8, Sampling and
analysis.

SECTION K- RECORD KEEPING AND REPORTING REQUIREMENTS

The permittee shall maintain records on file at the facility for at least five years for the items listed in Standard Conditions
PART |1l and any additional itemsin the Special Conditionssection of this permit. T hisshall include dates whenthe biosolids
orsludge facility is checked for proper operation, records of maintenance andrepairsand other relevant information.
Reporting period
a. By February 19™ of each year, applicable facilities shall submit an annual report for the previous calendar year period
for all mechanical wastewater treatment facilities, sludge lagoons, and biosolids or sludge disposal facilities.
b.  Permitteeswith wastewater treatment lagoons shall submit the above annual report only when biosolids or
sludge are removedfrom the lagoon during the report period or when the lagoon is closed.
Report Form. The annual report shall be prepared on report forms provided by the Department or equivalent formsapproved
by the Department.

Reportsshall be submitted as follows:
Major facilities, which are those serving 10,000 personsor more or with a design flow equal to or greater than 1 million

gallons per day or that are required to have an approved pretreatment program, shall reportto both the Departmentand
EPAif the facility landapplied, disposed of biosolids by surface disposal, or operateda sewage sludge incinerator. All
other facilities shall maintain their biosolids or sludge records and keep them available to Department personnel upon
request. State reportsshall be submitted to the address listed as follows:

DNR regional or other applicable office listed in the

permit (see cover letter of permit)

ATTN: Sludge Coordinator



Reportsto EPA must be electronically submitted online viathe Central Data Exchange at: https://cdx.epa.gov/ Additional
information isavailable at: https://www.epa.gov/biosolids/compliance-and-annual-reporting-quidance-about-clean-water-act-laws

5. Annual report contents. T he annual report shall include the following:
a.  Biosolids and sludge testingperformed. If testingwas conducted at a greater frequency than what is required by the
permit, all test results must be included in the report.
Biosolids or sludge quantity shall be reportedasdry tonsfor the quantity produced and/or disposed.
Gallons and % solids data used to calculate the dry ton amounts.
Description of any unusual operating conditions.
Final disposal method, dates, and location, and person responsible for hauling and disposal.

i.  Thismust include the name and address for the hauler and sludge facility. If hauled to a municipal
wastewater treatment facility, sanitary landfill, or other approved treatment facility, give the name of that
facility.

ii. Include adescription of the type of hauling equipment used and the capacity in tons, gallons, or cubic
feet.

f.  Contract Hauler Activities:
If using a contract hauler, provide a copy of a signed contract from the contractor. Permittee shall require the
contractor tosupply information required under this permit for which the contractor isresponsible. The
permittee shall submit a signed statement from the contractor that he has complied with the standards contained
in thispermit, unless the contract hauler hasa separate biosolids or sludge use permit.

g. Land Application Sites:

i. Report the location of each application site, the annual and cumulative dry tons/acre for each site, and the
landowners name and address. The location for each spreading site shall be given as alegal description for
nearest ¥4, ¥, Section, Township, Range, and county, or UT M coordinates. T he facility shall report PAN
when either of the following occurs: 1) When biosolids are greater than 50,000 mg/kg T N; or 2) when
biosolids are land applied at an application rate greater than two dry tons per acre per year.

ii. Ifthe“LowMetals” criteriaare exceeded, report the annual and cumulative pollutant loading ratesin
pounds per acre for each applicable pollutant, andreport the percent of cumulative pollutant loading which
has been reached at each site.

iii. Report the methodused for compliance with pathogen and vector attraction requirements.
iv. Report soil test results for pH and phosphorus. If no soil was tested during the year, report the last date
when testedand the results.

© o o o


https://www.epa.gov/biosolids/compliance-and-annual-reporting-guidance-about-clean-water-act-laws

RECEIVED

MISSOURI DEPARTMENT OF NATURAL RESOURCES o FOR AGENCY USE ONLY

~~~| WATER PROTECTION PROGRAM CHECK NUMBER

NE FORM B: APPLICATION FOR OPERATING PERMIT FOR I-Iﬁfzﬁ_rmﬁgift‘ﬁwﬁrogram

RECEIVE PRIMARILY DOMESTIC WASTE AND HAVE A DESIGN FLOW LESS SATERECEVED | FEESURVTED
STTRH ‘31 yZ
READ THE ACCOMPANYING INSTRUCTIONS BEFORE COMPLETING THIS FORM_

THAN OR EQUAL TO 100,000 GALLONS PER DAY
1. THIS APPLICATION IS FOR:

[0 An operating permit for a new or unpermitted facility. ~ Construction Permit #
(Include completed antidegradation review or request for antidegradation review, see instructions)

[ A new site-specific operating permit formerly general permit #MOG

A site-specific operating permit renewal: Permit #MO- 0135127 Expiration Date 12-31-2019
[ A site-specific operating permit modification: Permit #MO- Reason:
] General permit (MOGD — Non POTWs discharging < 50,000 GPD or MOG823 - Land Application of Domestic Wastewater):
Permit #MO- Expiration Date
11 Is the appropriate fee included with the application (see instructions for appropriate fee)? [JYES Vi NO
2FACLTY - - R
NAME TELEPHONE NUMBER WiTH AREA CODE
Branson Airport LLC 417-334-8136
ADDRESS (PHYSICAL) R cIty STATE ZIP CODE
4000 Branson Airport Blvd. Hollister MO 65672
2.1 Legal description: NW Y, SW Y% NE 1,Sec.10 ,T 21N, R 21W County Taney
2.2 UTM Coordinates Easting (X): 482501 Northing (Y): 4043481
For Universal Transverse Mercator (UTM), Zone 15 North referenced to North American Datum 1983 (NAD83)
2.3 Name of receiving stream: Tributary to Thorp Creek (Losing)
2 4 Number of outfalls: 007 Wastewater outfalls: 1 Stormwater outfalls: 6 Instream monitoring sites:
NAME EMAIL ADDRESS TELEPHONE NUMBER WITH AREA CODE
Branson Airport LLC 417-334-8136
ADDRESS citYy STATE ZiP CODE
4000 Branson Airport Blvd. Hollister_ MO 65672
31 Request review of draft permit prior to public notice? YES []NO
3.2 Are you a publicly owned treatment works? [ YES [Z1NO
If yes, is the Financial Questionnaire attached? OJYES O NO
3.3 Are you a privately owned treatment works? YES [ NO

34 Are you a privately owned treatment facility regulated by the Public Service Commission? [JYES [/INO

4. CONTINUING: AUTHORITY: Permanent organization that will serve as the contlnumg authorlty for the operatlon,

“maintenance and modernization of the facility. . ) :
NAME EMA!L ADDRESS TELEPHONE NUMBER WITH AREA CODE
Branson Airport LLC 417-334-8136
ADDRESS CiTY STATE ZiP CODE
4000 Branson Airport Blvd. Hollister MO 65672

If the continuing authority is different than the owner, include a copy of the contract agreement between the two parties and a
description of the responSIblhtles of both parties within the agreement

5. 0PERATOR - : - S - TR
NAME TlTLE CERTIFICATE NUMBER
Ethen Highley Operator C-14259

EMAIL ADDRESS TELEPHONE NUMBER WiTH AREA CODE

ehighley@ozarksenvironmentalservices. org 417-294-2438

6. FACILITY CONTACT - . - = = .

NAME TITLE
Terry Baker Operations Manager

EMAIL ADDRESS TELEPHONE NUMBER WITH AREA CODE
tbaker@ozarksenvironmentalservices.org (417) 294-1963

ADDRESS CITY STATE ZIP CODE
P.O. Box 606 Kimberling City MO 65686

WO 780-1512 (03-15)




7. DESCRIPTION OF FACILITY

7.1 Process Flow Diagram or Schematic: Provide a diagram showing the processes of the treatment plant. Show all of the
treatment units, including disinfection (e.g. — chlorination and dechlorination), influents, and outfalls. Specify where samples are
taken. Indicate any treatment process changes in the routing of wastewater during dry weather and peak wet weather. Include a
brief narrative description of the diagram. T ¢

Attach sheets as necessary. T Bluen b

X e e ¥ ecL\ Bas o

Jon ko

Arer‘l"\‘\\u.p
B&S v

R

elarifo

Lo [Lers
J—————

Uuv
051 vL»Z’ ¢ '}t‘ﬁv‘

W
outtall OV(

7.2 Aftach an aerial photograph or USGS topographic map showing the location of the facility and outfall.

MO 780-1512 (03-15)






H 2 Q\J\‘N-‘N\ \F A
4 « Permit No. MO-0135127
Branson Airport LLC

Page 2 of 11
FACILITY DESCRIPTION (CONTINUED)

QUTFALL #001
Wastewater treatment facility; SIC # 4581& 4952 — Bar Screens / flow equalization / anoxic basin / oxic basin / post-anoxic basin /
tertiary filters / chemical addition to facilitate phosphorus removal / ultraviolet disinfection / effluent pump station

Legal Description: NWVi, SWY, NE%, Sec. 10, T2IN, R21W, Taney County
UTM X =482501 Y =4043481

Receiving Stream: Tributary to Thorp Creek (Losing)

First Classified Stream and ID: Turkey Creek (C) (2443)

Design organic population equivalent is 106.

Design average daily flow is 10,650 gallons per day.

Average flow < 5000 gallons per day.

Design sludge production is 2 dry tons per year. Sludge disposal by contract hauler.

OUTFALL #002

Airport; SIC # 4581— Oil/water separator and stormwater discharge only.

Legal Description: NE Y%, SE Y4, NW %, Sec. 10, T21N, R21W, Taney County
UTM X =482378 Y = 4043400

Receiving Stream: Tributary to Thorp Creek (Losing)

First Classified Stream and ID: Turkey Creek (C) (2443)

Design flow is 250,000 gallons per day. Actual flow is dependent upon rainfall.

OUTFALL #003

Airport; SIC # 4581— De-icing pad area; stormwater discharge only; not for use during de-icing activities
Legal Description: SE Y, NW Y, NW %, Sec. 10, T2IN, R21W, Taney County
UTM X =482011 Y =4043609

Receiving Stream: Tributary to Turkey Creek

First Classified Stream and ID: Turkey Creek (C) (2443)

Design flow is 44,000 gallons per day. Actual flow is dependent upon rainfall.

OUTFALL #004

Airport; SIC # 4581 — East-side taxiway runoff; stormwater discharge only

Legal Description: SE Y4, NW ¥, NW %, Sec. 10, T2IN, R21W, Taney County
UTM X =481922 Y =4043536

Receiving Stream: Tributary to Turkey Creek

First Classified Stream and ID: Turkey Creek (C) (2443)

Design flow is 250,000 gallons per day. Actual flow is dependent upon rainfall.

OUTFALL #005

Airport; SIC # 4581 — Runway runoff and west-side of taxiway runoff; stormwater discharge only
Legal Description: NE Y%, SE V4, NW %, Sec. 10, T21N, R21W, Taney County
UTM X =481721 Y =4043824

Receiving Stream: Tributary to Turkey Creek

First Classified Stream and ID: Turkey Creek (C) (2443)

Design flow is 500,000 gallons per day. Actual flow is dependent upon rainfall.

OUTFALL #006

Airport; SIC # 4581— Stormwater retention basin below de-icing pad, stormwater discharge

Legal Description: NW %, NW %, NW %, Sec. 10, T21N, R21W, Taney County
UTM X =481891 Y =4043847

Receiving Stream: Tributary to Turkey Creek

First Classified Stream and ID: Turkey Creek (C) (2443)

Design flow is 250,000 gallons per day. Actual flow is dependent upon rainfall.

OQUTFALL #007

Airport; SIC # 4581 — De-Icing Storage Tanks

Discharge from this outfall is not authorized, and shall be subject to 40 CFR 122.41(m) and reported according to 40 CFR
122.41(m)(3)(1) & (ii).

Legal Description: SE Y4, NW ¥, NW Y4, Sec. 10, T21N, R21W, Taney County
UTM X =482011 Y = 4043609

Receiving Stream: Tributary to Turkey Creek

First Classified Stream and ID: Turkey Creek (C) (2443)

Design flow is 0. Actual flow is 0.



8. ADDITIONAL FACILITY INFORMATION

8.1 Facility SIC code: 4581 Discharge SIC code: 4952 _

8.2 Number of people presently connected or population equwalent (P.E.)) %9 Design P.E. 106

8.3  Connections to the facility:
Number of units presently connected:

Homes Trailers Apartments Other (including industrial)

Number of commercial establishments; 4

8.4 Design flow: 10650 gpd I Actual flow: 4700 gpd

8.5  Will discharge be continuous through the year? Hlyes T No
Discharge will occur during the following months: all

How many days of the week will discharge occur? all

8.6 Is industrial wastewater discharged to the facility? Cdves No
If yes, attach a list of the industries that discharge to your facility

8.7 Does the facility accept or process leachate from landfills? Oves No
8.8 Is wastewater land applied? [Cves K1 No

If yes, is Form | attached? Oyes [1 No
8.9 Does the facility discharge to a losing stream or sinkhole? Mlyes [ No

8.10 Has a wasteload allocation study been completed for thls facmty’? [lves No

9. LABORATORY CONTROL INFORMATION

LABORATORY WORK CONDUCTED BY PLANT PERSONNEL

Lab work conducted outside of plant. Myes [1No
Push-button or visual methods for simple test such as pH, settlable solids. Myes [ No

Additional procedures such as dissolved oxygen, chemical
oxygen demand, biological oxygen demand, titrations, solids, volatile content. MYes [ No

More advanced determinations such as BOD seeding procedures,
fecal coliform, nutrients, total oils, phenols, etc. Klyes [ No

Highly sophisticated instrumentation, such as atomic absorption and gas chromatograph. [JYes K] No

10. COLLECTION SYSTEM

10.1 Length of pipe in the sewer collection system? 800 Feet, or Miles (either unit is appropriate)

10.2 Does significant infiltration occur in the collection system? OYes 1 No

If yes, briefly explain any steps underway or planned to minimize inflow and infiltration:

1. BYPASSING

Does any bypassing occur in the collectlon system or at the treatment facmty’? I:IYes 4] No

If yes, explain:

MO 780-1512 (03-15)




12. SLUDGE HANDLING, USE AND DISPOSAL

121 Is the sludge a hazardous waste as defined by 10 CSR 257 [ Yes No

12.2 Sludge production, including sludge received from others: 2 Design dry tons/year © Actual dry tons/year
12.3 Capacity of sludge holding structures: ]
Sludge storage provided: 581 cubic feet; days of storage; average percent solids of sludge;
O No sludge storage is provided. [JSludge is stored in lagoon.
124  Type of Storage: Holding tank 1 Building
[ Basin [ Lagoon
[0 Concrete Pad O Other (Describe)
12.5 Sludge Treatment:
O Anaerobic Digester [1 Lagoon [0 Composting
Storage Tank [J Aerobic Digester [O other (Attach description)
O Lime Stabilization O Air or Heat Drying
12.6  Sludge Use or Disposal:
[ Land Application O Surface Disposal (Sludge Disposal Lagoon, Sludge held for more than two years)
Contract Hauler [0 Hauled to Another treatment facility
O Incineration O sludge Retained in Wastewater treatment lagoon

[ Solid waste landfill

12.7  Person responsible for hauling sludge to disposal facility:
O By applicant By others (complete below)

NAME EMAIL ADDRESS
Ozarks Environmental Services
ADDRESS CIY STATE ZIP CODE
P.O. Box 606 Kimberling City MO 65686
CONTACT PERSON TELEPHONE NUMBER WiTH AREA CODE PERMIT NO.
Terry Baker 417-294-1963 MO-
12.8 Sludge use or disposal facility